RS0 NPT

MPC6DS
MPCG6S
MPC5S

IN="1") X
PARTS LIST

AP RN AN

|! >
P
i

.

L

3
[



(GM132LN)

& THXUCRLT
(1)%&EK®%QM\$%®ﬁ$§%-j—Fﬁ%-%ﬁ%ﬁ-ﬁﬁéﬁfM%
- URE 3

(2) EXHROEBERBIZMTT EEA.

(3) HERRELT. COMERREHERBRCZT,

(4) BEHCHREXHRELETOT, BENCHE RV ET,

(5) HATHEEC L Y SLBRTES. JLEHZHEVDY $TOTHREES bR
ADLE. HEXECE T,

& NOTICE (Reques for Customers)

(1) In placing an order for parts, be sure to specify the index number in this liems and
the number of parts.

( 2) Return of ordered goods cannot be accepted.

( 3) Be sure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration of performance
and an earlier damage.

(4) Since orders for parts rush in during the demand season, earlier order are
recommended.

(5 ) Asinsomo cases forms and dimensions may be different owing to remodelling or

modifications, order parts upon notting the model number.

= |

e A——

——— Ny = —— -

&

=] R
CONTENTS

#

SECTION NAME

T &¢ M m m O O O W >»

z r X C

FSUAZ v av— AR (6DS)
TRANSMISSION CASE GROUP

...............................................

FSUAZv 3T —AMIR (6S)
TRANSMISSION CASE GROUP

...............................................

FSUAZwYa L —ABMR (5S)
TRANSMISSION CASE GROUP

...............................................

FSUAZvYaVFPME 1 (6DS)
TRANSMISSION GEAR GROUP 1

FSYAZwYaUFPRE I (6DS)
TRANSMISSION GEAR GROUP I

FSUARIvYIVFVTEERE 1 (6S-5S)
TRANSMISSION GEAR GROUP I

FSUAZSwIavEPMRE I (6S-5S)
TRANSMISSION GEAR GROUP I

.........................................

......................................

O-—%Y—h\—R8%
ROTARY COVER GROUP

........................................................

TSy - RILbAN— - Fooa Bk
ENGINESBELT COVER&GTENSION GROUP

NV EW - v O-wUN—-B8&R (6DS)
HANDLESE.CONTROL LEVER GROUP

......................................

NV RN - aOvO-bL N —BEk (6S - 5S)
HANDLE & CONTROL LEVER GROUP

O-—4Y—Baf% (6DS)
ROTARY GROUP

O—%"—PB8i% (6S - 5S)
ROTARY GROUP

51 BF
TIRE GROUP

...................................

T T R R R R T R R TR R T R R N R R LA A L A A

..............................................................

I 5B GR

ACCESSORY PARTS GROUP

I9Y

ENGINE MODEL GMI82LN-371 (MPCBDS) ::owrssreersssseesssssees

ENGINE MODEL GM132LN-363 (MPCES - MPC5S)

.............................................................................



FSUOAZTvI IS —ABE
« TRANSMISSON CASE GROUP

MPC6DS

s

iy

FSOARAEwI I — AR

« TRANSMISSON CASE GROUP MPCEDS
AtEs | 2—F &% # T % L HE M %
No. CODE No. PARTS NAME QTY REMARKS
A-01| 145 0002001 | =v3ASS'Y TRANSMISSON ASS Y 1 | MPC6DS
1| 145 0111 001 | I w¥asr—A R CASE R 1
2| 145 0112 001 | Ty¥arr—R L CASE L 1 '
3| 145 0115 000 | xFawiHsi— R COVER, support R I
4| 145 0116 000 | AFawhsi— L COVER, support L 1
5 145 0117 000 | AFav4 & PLATE, support 2
6| 145 0311 001 | >7&—uawv bk L A ROD, shifter L 1
71 1450312 001 | ¥>7%—uvyh R H» ROD, shifter R 1
8| 145 0313 001 | w—&VY—> 7 huavh ROD, rotary shift 1
9| M670317 000 | ,8wvF> C PACKING C 4
10 | M67 0318 000 | Fn b BOLT 4
11| MO70314 000 | 7 &—uaw RAZI% SPRING, shifter rod 1
12| MO70314 010 | >7&X—ay FAIssk B SPRING, shifter rod B 1
13 | 9SB 2500 000 | AF—iER— 5'/16 BALL. steel 5'/16 6
14 | 9OR1400 000 | OV > P-14 “0” RING P-14 3
15| 145 0911 001 | F=>o7—A ARM, change 1
16| 145 0912 000 | F=>IRAPYDHEDS SHAFT, change boss |
17| 145 0913 001 | Fx P77 =AY T UHRA BOSS, change arm |
18 | 9FWI1000 003 | e P H A WASHER, plain 1
19 | 9SW1000 003 | /XA¥H % WASHER, spring 1
20 | 145 0914 000 | /82 ArA+s METAL 1
21 | M670915 000 | ES¥H A WASHER, plain 1
o 22 | 9BK 0(2% 95;3. év‘ﬁ VA E: N BOLT, spring 1
B B ST YAV MI0x20¢ | BOLT, w/washer MI0x20¢ | 1
24 | 145 0915 000 | ©—R Y —=Fx DA FT METAL, rotary change 1
25 léf} ggl ;5 99_(‘2 | ;‘/5?3 ';'3" P HFZ B | METAL, rotary change B 1
26 | Snh-58bo=583 ‘ ‘ NUT, push 2
27 | 9FW0800 003 | e ZHH % M8 WASHER, plain M8 2
28 | 145 0917 000 | £ 754 M) METAL, sefety 1
29 | 145 0918 000 | AF VYT AT — STAY, support 1
30 | 9BK 0601 253 | /8K FHIL b M6x 12 ¢ | BOLT, spring M6x12¢ 1
31 | 9BT 0814 503 | A b M8 x145¢ | BOLT M8 x 145 ¢ 2
32 | ONKO0800 053 | s3x¥Y¥Fw b M8 NUT, spring M8 2
33| 145 0919 000 | m—& Y —F2TF VL SUPPORT, rotary change 1
34| 145 0920 000 | v—&V—FPFY LT B SUPPORT, rotary change B| 1
35 | 9BK 0601 253 | /8w FF b M6x12¢ | BOLT,spring  M6x12¢ 4
36 | M97 0412 001 | A& K% SPRING, stand 1
37 | 145 0921 000 | F =T rFA4Isr PLATE 1
38 | 9BT 0603 503 | Hi b M6x35¢ | BOLT M6 x 35 ¢ 1
39 | 9NP 0600 043 | FA >+ b M6 NUT, nylon M6 1




FoumEa-E TIees o o I

| FSOAZvI 3T — AR

SUAZTw 3 — AR |
TR GceON ~CAsE GROUP — | . TRANSMISSON ~CASE GROUP MBODS
_ RS | a—F &= ® &R A bi e ® &
l No. CODE No. PARTS NAME QTY REMARKS
40 | 9FW0600 003 | A4 A M6 WASHER, plain M6 2
41 | 145 0922 000 | F x> VvIs— LEVER, change
| 42 | G44 0283 000 | F T Viv—=F)) GRIP, change lever 1
43 | 9SP 0402 205 | RS 7 ¢4x22¢ | PIN, spring 64x22¢ 1
44 | M490412 000 | r—AI AV A5 — COLLAR, case 2
45 | 9BT 0803 503 | R"A-b M8x35¢ |BOLT M8 x35¢ 2
46 | 9NP 0800 053 | U+ b M8 “U” NUT M8 2
47 | 9FW0800 003 | S¥H % WASHER, plain 2
48 | 9BH 0602 573 “’;T AL M6x25¢ | 7T BOLT M6x25¢ 6
49 | 9BH 0603 573°F 7 T b M6x35¢ | 7T BOLT M6x35¢ 1| (A
50 | 9FW0600 003 | P H % M6 WASHER, plain M6 14
51 | 9NKO0600 053 | /84 VFFw b M6 NUT M6 7
52 | 9BT 0603 003%] §v 4273V *4nk MGx30¢ | BOLT MEx30¢ | 4
53 | NP 0600 043 | FA4 a2} b M6 NUT, nylon M6 4
54 | 9BT 0803 003 | RN b M8x30¢ | BOLT M8x30¢ 2
55 | 9BT 0803 503 | KN b M8x35¢ | BOLT M8x35¢ 4
56 | 9NK 0800 053 | »sx¥VFF v b M8 NUT M8 6
57 | 9BT 1001 203 | Kn b M10x12¢ | BOLT M10x12¢ 1
58 | 9OW1018 160 | >—AT v ¥ — M10 WASHER, seal M10 1
59 | 9BT 0809 003 | Kb M8x90¢ | BOLT M8 %90 ¢ 1| (Ex>)
60 | 9NK0800 053 | /s3x¥¥YFF v b M8 NUT M3 1
61 | 9FW0800 003 | e S>HPH R M8 WASHER, plain M8 2
62 | 9OR0180 000 | OV > 7 P-18 “0” RING P-18 1
63 | 8MA0410 000 | Frrow—2 MARK 1
64 | 143 0375 000 | 7 &X—uaw hA 2% SPRING 2




5,2 S w3y gy — A% FSOAZT VI a3 — AR
. Ttléi\ﬁéMBJS‘(J)la JgASE GROUP MPC6S - TRANSMISSON CASE GROUP MPCES

REEE | a—F &% ® O m & HE| W%
No. CODE No. PARTS NAME QTY REMARKS
B-01| 145 2002001 | =v<3/ASS'Y TRANSMISSON ASS'Y 1 | MPC6S

1] 145 2111 001 | Iv¥arsr—A R CASE R 1

2 145 2112 001 | I w¥arlr—A L CASE L 1

3| 145 0115 000 | &x¥F a3 hx— R COVER R 1

4| 145 0116 000 | =¥z Asi— L COVER L |

5| 145 0117 000 | x*aw 4 & PLATE 2

6| 145 0311 001 | >7&%—umv Kk LAY ROD, shifter L 1

7 1450312 001 | ¥7&—uawvk RA> ROD, shifter R 1

8| 145 2311 001 | @—&R Y =7 &X—mw |k ROD, rotary shifter 1

9| M670317 000 | 7¢v*> C PACKING C 4

6. _ . 10 | M67 0318 000 | KRn b BOLT 4
.. 11 [ MO70314 000 | 7 &—m v FAIih SPRING, shifter rod 2
12 | M070314 010 | 74k —aw kX >3% B SPRING, shifter rod B 2

13 | 9SB 2500 000 | AF—IHR—N 5'/16 BALL, steel 5716 6

14 | 9OR1400 000 | OV % “0” RING 3

15 | 9BH 0602 573 | 7 TN b M6x25¢ | 7T BOLT M6 x25 ¢ 6

16 | 9BHO0603 5731 7 T b M6x35¢ | 7T BOLT M6x25¢ | 6 | (i)

17 | 9FW0600 003 | ESH¥FH 2 M6 WASHER, plain M6 14
18 | 9NK0600 053 | /s&xYFFv b M6 NUT, spring M6 7.

19 | 9BT 0603 093 | @A 27+ FFH N b M6x30¢| BOLT M6x30¢ 4

20 | 9NPO600 043 | FA4aFv b M6 NUT, nylon M6 4

21 | 9BT 0803 003 | Hw b M8x30¢ | BOLT M8 % 30 ¢ 2

22 | 9BT 0803 503 | Rk M8x35¢ | BOLT M8 x35 ¢ 4

23 | 9NKO0800 053 | /32 Y FFw b M8 NUT, spring M8 6
"" . 24 | 9BT 1001 203 | R b M10x12¢ | BOLT MI0x12 ¢ 1
25| 90OW1018 160 | >—AD vy M10 WASHER, seal  M10 i

26 | 9BT 0809 003 | &b M8x90¢ | BOLT M8 =90 ¢ 1 (¥X2)

27 | 9NK 0800 053 | 3x V¥ Fvw b M8 NUT, spring M8 1

28 | 9FW0800 003 | ¥ H A M8 WASHER, plain M8 4

29 | 145 2911 000 | Fx=o7—Lb AHY CHANGE, arm 1

30| 145 0912 000 | Fx o ORANYIHEDD SHAFT, change boss 1

31 | 9FW1000 003 | e Z¥HH M10 WASHER, plain M10 1

32 | 9SW1000 003 | /x4 % M10 WASHER, spring M10 1

33| 145 0913 001 | Fx>oF7—LTFVEA BOSS, change arm 1

34 | 9BK 1002 063‘7tj %131"2\“3“)4‘71{)1/}* MI10x20¢ | BOLT M10x 20 ¢ 1

35| 145 0914 000 | )3F A AHFT METAL 1

36 | MI70412 001 | AZ > Rsst SPRING, stand 1

37 | M670915 000 | B SHH AR WASHER, plain 1

38 | 9BK 0601 653 | /sFxWFHAb M6x16¢ | BOLT,spring M6x16¢ 1

39| 145 2915 000 | =&V —FxOhFT METAL, rotary change 1

— 6__



LAAIVWE ¥ %8 S s =

B. Ak

ASVY
SMISSO

i — ARk
Ell /CASE GROUP

MPC6S

FSUAZTvI a3y —XBER

. TRANSMISSON CASE GROUP MPC6S
At&s | a—F &S ® O Om 4 i HE wm =
No. CODE No. PARTS NAME QTY REMARKS
40 | 9BT 0603 503 | #Hwb M6x35¢ | BOLT M6x35¢ 1
41 | 9FWO0600 003 | ES¥H A M6 WASHER, plain M6 2
42 | ONP 0600 043 | FAf a2+ b M6 NUT, nylon M6 1
431 145 0919 000 | @—&RV—F VAV SUPPORT, rotary change 1
44 | 145 0920 000 | v —& Y —Fx ¥ AHx B | SUPPORT,rotary change B| 1
45 | 9BK 0601 253 | 7344V FFHNL b M6x12¢ | BOLT M6x12¢ 4
46 | 145 2916 001 | @—%YV—FxVAF2 B | METAL rotary change B 1
47 | 9FW0800 003 | ¥ H 2 M8 WASHER, plain M6 2
48 | 9NP 0800 053 | UF+¥ b M8 “U” NUT M8 2
49 | 145 2917 001 | @—&X YV —Fx>YHhF 2 C | METAL, rotary change C 1
50 | 9RS 1200 005 | A+ Sy RING, snap 1
51 | 145 2918 000 | > &X—AF2 METAL, center 1
52 | 9BK 0601 253 | 7sA¥VFHN b M6x12¢ | BOLT M6x12¢ 2
53 | 145 2919 001 | 754 —AFZ R METAL, safety R 1
54 | 145 2920 001 | 754 —AFZ L METAL, safety L 1
55 | 145 2924 000 | 7 >&KNnb BOLT 2
56 | 9NKO0800 053 | 73fx¥' ¥ ¥+ b M8 NUT M8 2
57 | 145 2912 000 | A7V AF— STAY 1
58 | 9BK 0601 253 | /3R FHv b M6x12¢ | BOLT M6x12¢ 2
59 | 145 2922 001 | F= o7 F ARy GUIDE, change 1
60 | 9BT 0814 503 | Kb M8x145¢ | BOLT M8 x145¢ 2
61 | 9NK0800 053 | /3Ax¥Y*Fv b M8 NUT M8 2
62 | 145 0922 000 | F>rPLii— LEVER, change 1
63 | 9SP 0402 205 | AFSY 7Y ¢4x22¢ | PIN, spring 04x22¢ 1
64 | G44 0283 000 | F= T vis—=F)) GRIP, change lever 1
65 | 9OR0180 000 | OV >~ P-18 “0” RING P-18 1
66 | 8MAO411 000 | Fovw—2 MARK 1
67 | 143 0375 000 | >7&—uawy bA A SPRING 2




LN | D83y

C FSYURAS v avy—ARR
. T

RANSMISSON

CASE GROUP

MPC5HS

FSUAZTvI I r—ABE

-« TRANSMISSON CASE GROUP MPC5S
REEE | a—F &S ® & % i BE w =
No. CODE No. PARTS NAME QTY REMARKS
C-01| 145 3002001 | =¥ a3 ASS'Y TRANSMISSON ASS Y 1 | MPC5S
1] 145 2111 001 | Iw¥ars—RX R CASE R 1
2| 145 2112 001 | I v¥asr—A L CASE L 1
3| 145 0115 000 | R¥F=a U hsx— R COVER R 1
4| 145 0116 000 | xFawHhsx— L COVER L |
5| 145 0117 000 | x*avA & PLATE 2
6| 145 3311 001 | >7&—uav Rk LAV ROD, shifter L 1
71 145 0312 001 | >7%—uav |k RAYV ROD, shifter R 1
8| 145 0313 001 | ©@—Z&Y—T7X—uaVYF ROD, rotary shifter 1
9 [ M670317 000 |,sv*> C PACKING C 4
10 | M67 0318 000 | Rn b BOLT 4
11 | M070314 000 | >7&—aw kA% SPRING, shifter rod 2
12 | M070314 010 | >>7&—uav A3k B SPRING, shifter rod B 1
13 | 9SB 2500 000 | RF—NHR—1 516 BALL, steel 5'/16 6
14 | 90OR 1400 000 | OV > “0” RING 3
15 | 9BH 0602 573 | 7 THMNM b M6x25¢ | 7T BOLT M6 x25¢ 6
16 | 9BH 0603 573 | 7 THML b M6x35¢ | 7T BOLT M6 %25 ¢ 6 | (¥EAY)
17 | 9FW0600 003 | ¥ H % M6 WASHER, plain M6 14
18 | 9NK0600 053 |, Y FFw b M6 NUT, spring M6 7
19 | 9BT 0603 093 | v A I 7+ FHE)N bk M6x30¢| BOLT M6 x 30 ¢ 4
20 | 9NP 0600 043 | FAfa v b M6 NUT, nylon M6 4
21 | 9BT 0803 003 | &k M8x30¢ |BOLT M8 x 30 ¢ 2
22 | 9BT 0803 503 | Ak M8§x35¢ |BOLT M8 x35 ¢ 4
23 | 9NK 0800 053 | x4V FFw b M8 NUT, spring M8 6
24 | 9BT 1001 203 | #n b MI0x12¢ | BOLT MI0x12¢ 1
25 | 9OW1018 160 | >—nTw ¥ M10 WASHER, seal  M10 1
26 | 9BT 0809 003 | RN b M8x90¢ | BOLT M8 x 90 ¢ 1| (¥E2>)
27 | ONK 0800 053 | /<A *Fw b M8 NUT, spring M8 1
28 | 9FW0800 003 | ¥ H AR M8 WASHER, plain M8 4
29 | 145 0911 001 | Fz>r¥7—Ah AV CHANGE, arm 1
30| 145 0912 000 | F=ORADNYVE IS SHAFT, change boss 1
31 | 9FW1000 003 | e S¥H R M10 WASHER, plain M10 1
32 | 9SW1000 003 | /sRHH % M10 WASHER, spring M10 1
33| 145 0913 001 | F o7 —LVTURA BOSS, change arm 1
34 | 145 0914 000 | 7$SFR A At METAL 1
35 | M670915 000 | ZHAH X% WASHER, plain 1
36 | 9BK 0601 653 | /sAYF RN b M6x16¢ | BOLT, spring M6 % 16 ¢ 1
37 | 9BK1002 063 | €32V ¥RV b+ MI0x20¢ | BOLT M10x20¢ 1
38| 145 0915 000 | a—&X Y —FTHFT METAL, rotary change 1
39| 145 0916 000 | ©—&XVY—F YA} B | METAL, rotary change B 1




o o —

———
e g

FSORAZv I - AR

FSURITwY A VT —ARR MPCES . TRANSMISSON CASE GROUP MPC5S
C. TRARSMISSON “CASE GROUP | i

{ ALES | 2—F &S 13 & % i iz .
i ' No. CODE No. PARTS NAME QTY REMARKS

k 40 | 9NP0B00 083 | Py aFw b M8 NUT, push M8 2

; 41 | 9FW0800 003 | S H % M8 WASHER, plain M8 2

’ 42 | 145 0917 000 | €754 —AF2 METAL, safety 1

43 | 145 0918 000 | >+ YV A5 — STAY 1

44 | 9BK 0601 253 | APV FHRNL b M6x12¢ | BOLT M6x12¢ |

45 | 9BT 0814 503 | HEn b M8x145¢ | BOLT M8 x 145 ¢ 2

46 | 9NKO0800 053 | /s2x¥Y*F v b M8 NUT M8 5

47 | 145 0919 000 | @—& ) —F ot H L SUPPORT, rotary change 1

48 | 145 0920 000 | @ —& YV —Fx>PFH%x B | SUPPORT,rotary change B| 1

49 | 9BK 0601 253 | 733V FHi b M6x12¢ | BOLT M6x12¢ 4

50 | M970412 001 | A& EFii%E SPRING, stand 1

51 | 145 3911 000 | F o7 F A GUIDE, change 1

52 | 9BT 0603 503 | A b M6x35¢ | BOLT M6 x 35 ¢ 1

53 | ONK0600 043 | F4aFv b M6 NUT, nylon M6 1

54 | 9FW0600 003 | e H A M6 WASHER, plain M6 2

95 | 145 0922 000 | F =P VLis— LEVER, change 1

56 | 9SP 0402 205 | RSV ¥ ¢4x224¢ | PIN, spring ¢4x22¢8 1

57 | G44 0283 000 | Fx>oLrs—=F) GRIP, change lever 1

98 | M490412 000 | r—ARI AV A 5— COLLAR 2

59 | 9BT 0803 503 | Rk M8x35¢ | BOLT M8x35¢ 2

60 | 9NP 0800 053 | U+ b M8 “U” NUT M8 2

61 | 9FW0800 003 | EZHH % M8 WASHER, plain M8 2

62 | 9OR0180 000 | OV & P-18 “0” RING P-18 1

63 | SMAD412 000 | FxPv—2 MARK 1

64 | 143 0375 000 | > 7 &—mw bA R SPRING 2

- 11 -




FSYRASyvavEr—BE 1
. TRANSMISS

ON GEAR GROUP

I

MPC6DS

(8

PSR avFPT—BR 1

« TRANSMISSON GEAR GROUP 1 MPC6DS
RHES | a-F &% ® m & B WE| W %
No. CODE No. PARTS NAME QTY REMARKS

D-1| 145 0211 000 | 2o 7”2 SHAFT, main 1
2| 145 0212 000 | FzF¥P— L GEAR, chenge L 1
3| 145 0213 000 | F=>oF¥— H GEAR, chenge H 1
41 145 0214 000 | =& ) —FxVF¥P— GEAR, rotary chenge 1
51 9BB 6202 000 | R—=AR7Y Y #6202 BEARING, ball #6202 1
6| 9BB 6203 000 | R—n~_FPYr #6203 BEARING, ball #6203 1
71 90S 1735 0802 | A A V32— SC-17358 | SEAL, oil SC-17358 1
8| 1450215 001 | 2¥2 SHAFT, second 1
9| 145 0216 000 | 2¥2XVP— A GEAR,second A 1
10 | LFB2020 000 | K54 XY b LF DRYMET LF 1
11 ] 145 0217 000 | 2¥2¥¥v— 49 GEAR, second 49 1
12| 145 0218 000 | 2¥ 2 A7y b SPROCKET, second shaft 1
13| 145 0219 000 | 2¥2¥¥— B GEAR, second shaft B 1
14 | 145 0220 000 | VA% A WASHER A 1
15| 145 0221 000 | 22 A5 — COLLAR, second shaft 1
16 | 145 0222 000 | V4% B WASHER B 1
17 | 145 0223 000 | ¥4 A% C WASHER C 1
18 | 145 0224 000 | 2¥ 2 ¥VP—BRAI— COLLAR, second shaft gear B| 1
19| 145 0225 000 | 2¥2%5— B COLLAR, second shaft B 1
20 [ ONB1721 102 | =— K7 Y 2 KTI172110 | BEARING, needle KT172110 2
21| 9BB 6202 000 | R—ARFTY #6202 BEARING, ball #6202 2
22 | 145 0235 000 | v 2 SHAFT 2
23| 145 0236 001 | v ZATalrv b SPROCKET 1
24 | 143 2213 000 | 7S5 vFF¥— GEAR, cluch 2
25| 143 2214 000 | APV > (WH) RING, stop (SHAFT) 2
26 | 143 2220 000 | AvwFY > (FH) RING, stop (HALL) 2
27 | 9SB 1250 000 | AF—NER— 5"/32 BALL, steel 5132 48
28 | G08 0234 000 | 7Tw¥rvr— t=2 WASHER t=2 2
29 | S45 0128 000 | Pwrv— t=1 WASHER t=1 2
30 | M810221 000 | ¥4 FZZVFERIIRK SPRING, side clutch 2
31| 143 2212 000 | +A> 2 SHAFT 1
32 | INB1620 162 | =— K7V 2 KTI162016 | BEARING, needle KT162016 4
3| 145031500 | Z75vFT74—2>%T7F L SHAFT, cluch fork L 1
34| 143 2216 001 | 7o vFT74—2 FORK, clutch 1
35| 9TP 0402 203 | 57— ¢—¥ $4x22¢ | PIN 04x22¢ 1
36 | 90S 1218 0500 | A A wr—iv VC12185 | SEAL,oil VC12185 1
37| 145 0316 001 | 75 vF74—2>¥7F R SHAFT, cluch fork R 1
38| 143 2216 001 | 2o vF7x—2 FORK, clutch 1
39 | 9TP 0402 203 | F—/%—E $4x22¢ | PIN ¢4x22¢ |
40 | 90S 1218 0500 | A A NV—v VCI2185 SEAL, oil VC12185 |




EPETES . mm—— =

D. frax

2=wyavFEyr

SMISSON

GEA

— 1R —

—@R I
RBEGROUP

I

MPC6DS

e

- a
e

FSUAZV 3 F R

I

- TRANSMISSON GEAR GROUP I MPCEDS
REES | I-F &% s @ & uR | W %
No. CODE No. PARTS NAME QTY REMARKS
41| 9BB 6205 000 | H—A_FYY #6205 | BEARINGball #6205 4
42| 905 2540 1004 | A A - TC254010 | SEAL, ol TCZ54010 | 2
13| GRCO400 461 |B—3—Fx>  RSA0x46L | CHAINroller ~ RSAOx46L | 1 | (&H&AF)




FSYUASvYavET—BR

il

. TRANSMISSON GEAR GROUP T

3H

FxIN\UM

O-—%JEEN

9RC 0525 621

MPC6DS

(AE 1335E)
79

FSURAEVYIFT—-RBR

I :

« TRANSMISSON GEAR GROUP I MPC6DS
REEE | a—F &8 ® m & R W %
No. CODE No. PARTS NAME QTY REMARKS
D-1| 145 0227 001 | 3% COMP SHAFT, third COMP 1
2 1450228 000 | 37 AJalrv M VFF¥— | GEAR, sprocket 1
3| 145 0229 000 | 3¥ZATalrv v 55— COLLAR, sprocket 1
4 | 9NB 1822 162 , S—RKART Y 2 KT-182216 | BEARING, needle KT-182216 2
5 145 0230 000 | A% D WASHER D 1
6| 145 0231 000 | 3¥24>— B COLLAR, third shaft B 1
7| 9BB 6302 000 | X—nT7Y I #6302 BEARING, ball #6302 1
8| 9BB 6203 000 | R—nT7Y > #6203 BEARING, ball #6203 1
9| 145 0245 001 | =& V=V T0 SHAFT, rotary slow 1
10 [ 145 0246 001 | @—R V=42V I ¥P— GEAR, rotary slow 1
11 [ 145 0222 000 | ¥*4% B WASHER B 2
12 | 9SP 0402 505 | RS/ Y ¥ d4x25 PIN, spring $¢4x25 1
13 | 145 0247 001 | FxxYT 2 SHAFT, chain recover 1
14 | 145 0248 000 | F= >R A Fabrvy b SPROCKET, chain recover 1
15| 145 0222 000 | 4% B WASHER B 2
16 | 9SP 0402 505 | RSV ¥y $4x25 PIN, spring $4x25 1
17| 145 0249 000 | awB>Or A SHAFT 1
18 [ 145 0250 001 | avw o r¥v— GEAR 2
19 145 0251 000 | Ao o2¥HA WASHER 2
20 [ ONB2529 132 | =— K7 Y 2 KT-252913 | BEARING, needle KT-252913 2
1> 706 4052 0817 “INE (nRE B
21 | 9BB 6907 000 .| R—NART Y7 # 6907 BEARING, ball #6907 2
22 | 90S 4052 08%& FANT— FEEY=40528 | SEAL, ol TEETI0528=| 2 |T¢4D. 52, 5
23 | 9RS 3000 005 | RFwFY S-30 RING, snap S-30 2 Ay
24 | 145 1111 001, | F¥¥ o T o0 ’r HOLDER, reverse 2
25 | 90S 2545 1108 | A4 vr—iv FE6=2545H | SEAL, oil FegRF| 2 | TC28.4S,11
26 | 9RC0525 620 | @—5—F RSH25 x 62L | CHAIN (strong) RSH256x62L| 1
27 | 145 0253 000 | Fx >y RECOVER, chain 1
28 | 9BK 0602 053 | 7sRx#YFHIV b M6 x 20¢ | BOLT, spring M6 x 20 ¢ 2 )
29| 908 245 ok A4 =L 5 |Ac13.35,6
30 | US 0285 Opl| S—/LFpy 7°
905 2547 | n+%E  HH
o8 o4 : > 9919 AR
Go i -nXx| tUREN @2) 7o 4o 52 19t




FSUORAEVIIFET-BE I

|
- \
FSURIyyavyET-RR 1 MPCES - 55 ;’ . TRANSMISSON “GEAR GROUP I MPCSS - 55
. TRANSMISSON GEAR GROUP L
’ ALES | a—F &5 ® ®m & W HE| W %
No. CODE No. PARTS NAME QTY REMARKS
E-1| 145 0211 000 | a2 SHAFT, main 1
2| 145 0212 000 | F=>oFP— L GEAR L 1 |6S
i 2| 145 3212 000 | Fx>o¥P— L GEAR L 1 |55
| 31450213 000 | Fx¥¥¥P— H GEAR H 1
4| 145 2211 000 | @—2V—F 2 IFP— GEAR, rotary change 1 | 6S
4| 145 0214 000 | =&V —FrIF¥P— GEAR, rotary change 1 |58
5| 98B 6202 000 | R—iRF7Y T #6202 BEARING, ball #6202 1
6 | 9BB 6203 000 | R—R7Y 7 #6203 BEARING, ball #6203 1
7| 90S 1735 0802 | A A > —v SC-17358 | SEAL, oil SC-17358 1
8| 145 0215 001 | 272 SHAFT, second 1
¢ . 9 145 0216 000 | 22 ¥P— A GEAR, second shaft A |
10 | LFB2020 000 | K54 XY b LF DRYMET LF 1
11| 145 0217 000 | 227 FP— 49 GEAR, second shaft 49 1
12 | 145 0218 000 | 2¥ 2 A7 asrv b SPROCKET, second shaft 1
13| 145 2212 000 | @—& Y=V 7¥¥v—%H> | GEAR 1 [6S
13| 145 0219 000 | 2 27¥¥— B GEAR, second shaft B 1
14 | 145 0220 000 | ¥HX A WASHER A 1
15 | 145 0222 000 | 4% B WASHER B 2
16 | 145 0221 000 | 222 45— COLLOR, second shaft 1
17 | 145 0223 000 | ¥4 2* C WASHER C 1
18 | 145 2213 000 | v—4V—>Ys¥¥y—3vH5— | COLLAR 1 |65
18 | 145 0224 000 | v—%Y—4Yr¥¥—3945— | COLLAR 1 |58
19| 145 0225 000 | 2¥ 2 45— B COLLAR B 1|58
20 | 9NB1721 172 | =— KAT7TY 2 KT-172117 | BEARING, needle KT-172117 | 2 | 6S
v P 20 | ONB1721 102 | =— RA~F7 VY 2/ KT-172110 | BEARING, needle KT-172110 2 |58
21 | 9BB 6202 000 | R—nR7Y 7 # 6202 BEARING, ball #6202 2
22 | 145 0235 000 | v 2 AXLE 2 | 6S
22 | 145 3216 000 | >+ 2 AXLE 2 |5S
23 | 145 0236 001 | v Y2 ASabr v b SPROCKET, axle 1
24 | 143 2213 000 | 7oV F¥¥— GEAR, clutch 2
25| 143 2214 000 | A b wFY > (#AD) RING, stop 2
26 | 143 2220 000 | AR FY ¥ (RA) RING, stop 2
27 | 9SB 1250 000 | AF—NFE—n 5'/32 BALL, steel 5/32 48
28 | GO8 0234 000 | Vv ¥+ — WASHER 2
29 | S45 0128 000 | "w v — WASHER 2
30 | MB10221 000 | ¥4 KZSVFERIIR SPRING 2
31 | 143 2212 000 | FAHT 2 SHAFT 1
32 | INB1620 162 | =— FART Y T BEARING, needle 4
33| 1450315 000 | Z25vFT7A—2%7F L SHAFT, clutch fork L 1
34 143 2216 001 | 25 vF74—2 L FORK, clutch L 1



B

s A ; FSOAEwV A FT-RBR ]
E ¥5K§ﬁs§%ﬁ JGJE:\;\E gaégUF} I MPCES - 5S « TRANSMISSON GEAR GROUP 1 MPCBS - 55

RA |
! RH&E | a—F &5 3 & % R £ w =
No. CODE No. PARTS NAME QTY REMARKS
35| 9TP 0402 203 | 7—Is—¥E ¢4x22¢ | PIN 04x22¢ 1
36 | 90S 1218 0500 | A A M—n VC12185 | SEAL,ail VC12185 1
37| 145 0316 001 | 25 vF 72— %7+ R SHAFT, cluch fork R 1
38| 143 2216 001 | Z 5 vF74—2 R FORK, clutch R 1
39 | 9TP 0402 203 | 7—/83—E» $4x22¢ | PIN 04x221¢ 1
40 | 90S 1218 0500 | A A V¥— VC12185 | SEAL,oil VCI12185 1
41 | 9BB 6205 000 | R—n_PY ¥ # 6205 BEARING, ball #6205 4
42 | 90S 2540 1004 | A A NV—n TC254010 | SEAL, oil TC254010 2
43 | 9RC 0400 461 | @—F—F =z RS40 x 46L | CHAIN,roller ~ RS40x46L | 1 (BAEAT)

— 22~



E FSUASvYavEP—EBFE I
e T

MPC-5S

RANSMISSON GEAR GROUP 1

MPC6S - 5S

&
i

FSUASwavFET BRI

- TRANSMISSON GEAR GROUP 1 MPCBS - 5S
REES | I—F &5 # @ BB WE| W%
No. CODE No. PARTS NAME QTY REMARKS
E-1 | 145 0227 001 | 3¥2 COMP SHAFT, third 1 | 6S
1] 145 3215 001 | 324 COMP SHAFT, third 1 |5S
2| 145 2214 000 | A7y bW EFEFP— 21 GEAR, sprocket 21 1
2| 1450228 000 | 327 AFulvy FYF¥¥— | GEAR, sprocket 1|58
311450229 000 | 3¥Z7AFulry bhs— COLLAR, sprocket 1
4| 9NB1822 162 | =— RKiRFT Y BEARING, needle 2
51 145 0230 000 |44 D WASHER D 1
6| 145 0231 000 | 3¥ 2 45— B COLLAR, third shaft B 1
71 9BB 6302 000 | R—n~7VY s #6302 BEARING, ball #6302 1
8 | 9BB 6203 000 | R—n~x7VY 7 #6203 BEARING, ball #6203 1
9| 145 2215 000 | 2w oo oAby SHAFT 1
10 | 9BB 6006 000 | R—n_7VY BEARING, ball 2
11 | 90S 2552 1314 | A4 > — QLFY-25529513 SEAL,0il QLFY-25529513 2
12 | 9RC0525 600 | v —Z—F x> RS525 x 60L | CHAIN, roller RS525 x 60L 1
13 | M810270 000 | Fx>/sU% TF SPRING, low 1
14 | 9BHO0603 573 | En b M6x35¢ | BOLT M6x35¢ 1
15 | 9FW0600 003 | B HH A M6 WASHER, plain M6 1
16 [ 9SW0600 003 | /XRZH¥H X M6 WASHER, spring M6 1



—5y—HhN—paiE O—%"')—n\—p8%
. ROTARY COVER GROUP + ROTARY COVER GROUP

AHES | a—F &S B R % i ¥ & " £
No. CODE No. PARTS NAME QTY REMARKS
F- 1| 145 0511 001 | @—&R Y —Ai3— COVER, rotary 1 | 6DS,65

1| 145 3511 001 | v—& U—HAis— COVER, rotary 1158
2| 145 0512 001 | €KY MUY AHFYT METAL, tailwheel I
3| 9CR0801 613 | DL 2%y M8x16¢ | SCREW ©® M8 x 16 ¢ 6
4| ONCO0800 043 | 7ZwuaF>w b M8 NUT M8 6
5| 9FW0800 003 | > ¥H *F M8 WASHER, plain M8 6
6| 9SW0800 003 | /33 ¥AH R M8 WASHER, spring M8 6
7 | 9BT 0803 503 | A b M8x35¢ |[BOLT M8x35¢ 2
8 | INKO0800 053 | s3¥YVFFv b M8 NUT M8 2
9| 9BT 1002 503 | AN b M10x25¢ | BOLT M10x 25 ¢ 4
10 [ ONT 1000 003 | ¥ b M10 NUT M10 4
11 [ 9FWI1000 003 | ¥ H 2 M10 WASHER, plain  MI0 8
12 | 9SW1000 003 | 73%HH % MI10 WASHER, spring M10 4
13| M230619 001 | > AY&Lis— B REVER B 1
14 | 145 1125 000 | ¥ >ravaVihy SLEDGE 1
15 | 9BT 1205 503 | Hi b M12x55¢ | BOLT M12x55 ¢ 1
16 | ONT 1200 003 | F¥ b MI12 NUT M12 1
17 | 144 2556 000 | Z v A RUBBER 2 | 6DS,65
18 | 145 0516 000 | v I LAV PLATE, rubbersetting 2 | 6DS,6S
19| 145 3513 001 | ZvdLAH PLATE, rubbersetting 2 |55
20 | 145 3512 001 | ZvIdA L RUBBER L 1|58
21 | 145 3514 000 | ZvTAH R RUBBER R 1 |55
22 | 9BT 0601 603 | R b M6x16¢ | BOLT M6 x 16 ¢ 6
23 | INC0600 043 | 7ZaFw b M6 NUT M6 6
24 | 9SW0600 003 | 73R H* $6 WASHER, spring ¢ 6 6
25| 145 0513 000 | ZvITAh>x RUBBER 1 | 6DS
26 | 143 0559 000 | ZvITLAHx B PLATE, rubbersetting B 2 | 6DS
27 | 9BT 0601 603 | A b M6x16¢ | BOLT M6 x 16 ¢ 4 | 6DS
28 | ONC0600 043 | 72+ v b M6 NUT M6 4 | 6DS
29 | 9SW0600 003 | 7sAHH 3% M6 WASHER, spring M6 4 | 6DS
30 | 143 0552 000 | ¥4 KAss— L COVER,side L 1
31 | 143 0553 000 | ¥4 KAs8s— R COVER,side R 1
32 | 143 0554 000 | F¥ah,i— COVER, support 2
33| ONP 0800 043 | FA4aFv b M8 NUT, nyron M8 2
34 | ONWO0800 053 | Fa v+ v b M8 NUT, wing M8 2
35 | 9FWO0800 003 | ¥ * M8 WASHER, plain M8 2
36 | 9SWO0800 003 | /sk¥H A M8 WASHER, spring M8 2
37 | 9FW0800 003 | ¥ HH M8 WASHER, plain M8 6
38 | 9SWO0800 003 | /xAH % M8 WASHER, spring M8 6
39 | INC0800 043 | 7Zwua+ v b M8 NUT M8 6

— 95 — — 26 —



F O—%YJ—7/\—F8%
- ROTARY COVER GROUP

—51)—1\—Efk
F. EOTARY COVER GROUP

HHES | I—F &5 R ffr\ wR| B =
No. CODE No. PARTS NAME QTY REMARKS

40 | 8MADIS5 000 | €V AL v aFamfv—2 MARK 1

41| 8MA0002 000 | v 24 ase—2 MARK 1

42 | 8MA0006 000 | <A FFawE4Fawsw—2 | MARK 1

43 | MB30221 001 | ¥>h2re—2 MARK 1

M| M812314 000 | wRAFSv—2 MARK 2

45| SMAO422 000 | PAT=—2 MARK 1



G TI - NIbENDN— -T2 3 Rk
- ENGINEGBELT COVER&TENSION GROUP

S N L PP 1
(5. SCGNESBELT COVERETENSION GROUP
Rt&E | a—F &% i i £ #r HE " &
No. CODE No. PARTS NAME QTY REMARKS
G-01 IV GMI82LN-371 | ENGINE GMIB2LN-371 1 | 6DS,6S
01 IV GMI132LN-363 | ENGINE GMIBN-363| 1 |5S
1| 145 0411 000 | =7V —A FLAME, engine 1
2| 9BT 1013 503 | A b M10x135¢| BOLT MI0x135¢| 2
3| ONTI1000 003 |F¥ b M10 NUT M10 2
4| 9SW1000 003 | 7sAHH F MI10 WASHER, spring MI10 2
51| 145 0415 000 | 732778 BUMPER 1
6 | 9BT 1005 503 | Fn b M10x55¢ | BOLT M10 %55 ¢ 2
7 | ONT1000 003 |+ b M10 NUT MI10 2
8| 9FW1000 003 | EF¥H % M10 WASHER, plain  M10 2
9| 9SW1000 003 | 7XAHH A M10 WASHER, spring M10 2
10 | 145 0811 000 | K>FFS—VU— PULLEY, body 1 | 6DS,6S
10 | 145 3811 000 | A>FFS—VU— PULLEY, body 1|58
11 | 9KY 0504 000 | F— KEY 1
12 | 9BT 0801 003 | )b BOLT 1
13| 145 0812 000 | =¥ F/—Y— PULLEY, engine 1 | 6DS,6S
13| 145 3812 000 | =P S—V— PULLEY, engine 1|58
14 | 9VA 0400 003 | V~ub b LA-40 “V” BELT LA-40 2 | 6DS,6S
14 | 9VB 0400 003 | V-ov b BL-40 “Vv" BELT © LB-40/) 1|55
15| 145 0813 000 |~ hAHx STOPPER, belt 1 | 6DS,6S
15| 145 3813 000 |~ hAH L STOPPER, belt 1 |58
16 | 9BK 0801 653 | /SAHVFRNM b M8x16¢ | BOLT M8x16¢ 1
17 | 9BK 0801 663 | eI F2¥YF KRNV bMEx16¢ | BOLT M8x16¢ 1
18 | 145 0814 000 | F>>a>7—ALbUVYH 22 | SHAFT, tensionarm 1
19| 145 0815 000 | F>>=a 7 —LA ARM, tension 1 | 6DS,65
19| 145 3814 000 | 7> >ar7—Ah ARM, tension 1 |58
20 | M660824 000 | 7F>rrayan A-W ROOLLER, tension A-W 1 | 6DS,6S
20 | M660825 000 | 7>rrarawm B-S ROOLLER, tension B-S 1 |58
21 | 9RS 1200 005 | RFwFY ¥ S-12 RING, snap S-12 1
22 | MI31754 000 | 7> >a vk wiRUii SPRING 1
23 | M362838 000 | 74V IHIFT¥ayERYIR | SPRING 1
24 | 9FW1600 003 | ¥ H % M16 WASHER, plain  M16 1
25| 9ST 0302 503 | vV EY ¢3x25¢ | PIN #3x25¢ 1
26 | 145 0817 000 | R AT — STAY 1
27 | 9BK 0802 063 | 32V ¥ ANk MEx20¢ | BOLT M8 x20¢ 1
28 | 145 0818 000 |~ bAsi— COVER, beit 1 | 6DS,6S
28 | 145 3816 000 |~V hAHrx— COVER, belt 1 |58
29 | M260833 001 | /7 KNOB 2
P58 30 | M260833 030 | 7w r— WASHER 2
31| 9BT 0804 003 | KN b M8x40¢ | BOLT M8 x40 ¢ 4




1,5 T - NIWhAN— - Fo3 %

G. iientT "COVERETENSION  GROUP + ENGINEGBELT COVERETENSION  GROUP

HHER | a—F B2 7 5 % # i w =
No. CODE No. PARTS NAME QTY REMARKS
32 | 9FWO0800 003 | b 54 i M$ WASHER, plain M8 8
33 | GNKO0800 053 | sk #YFFv h  MS NUT M8 4
34 | M881321 000 | 7 hAss— COVER, front 1
35| 128 0712 000 | Y ¥ Hss— COVER, rear 1
36 | 128 0713 000 | Hx—a5 4 FL— b PLATE 1
37 | 9BT 0601 203 | # b M6x12¢ | BOLT M6x12¢ | 2
38 | ONKO0600 053 | /S3¥YFFv b M6 NUT M6 2
39 | 143 0566 000 | >—A=A RUBBER, seal 1
40 | 9CRO601 213 | F5RaRY M6x12¢ | SCREW M6x12¢ | 2
41 | 9CR 0801 613 |DvrA¥5a%Y  M8x16¢ |SCREW @ M8 x 16 ¢ 1
(P 42 | 9FWO0800 023 | 74=v¥am vy r— M8 WASHER, finish M8 1
43| 108 1421 000 | 7u > hv—2 MARK 1
44 | SMAOSI8 000 | HS— XV F ¥ ro—2 MARK 1
45 | SMAQ404 000 | ~b b Hi——2 MARK 1
46 | KWS6069AA | H¥ ¥ w—0 MARK 1
47 | KW56070AA | N4 H AT —2 MARK 1 ,
48 | M81 2314 000 | ¥ A h5v—2 MARK 1 /
49 | BOB0ADSx 16 | A b BOLT 1
50 | W207H08 T e— WASHER 1
51 | W405B05x 035 | % — KEY 1
¥ .
MPC-5S



H.

NV EW - v kO-vu\ BBk
HANDLE&CONT

ROL LEVER GROUP

MPC6DS - 65

(=@

9

NV EI - O O0-IbLIN—Bf%

- HANDLE&CONTROL LEVER GROUP MPC6DS - 65
AHES | 2—F &8 % o # # Ha " %

No. CODE No. PARTS NAME QTY REMARKS
H- 1| 145 0611 001 | N>/ RassA S PYPE, handle 1
2| 9BT 1013 503 | Kb M10x135¢| BOLT MIOx135¢| 1
3| ONP1000 043 | A aFw b MI10 NUT, nylon M10 1
4| 9FWI1000 003 | e ¥4 F M10 WASHER, plain  M10 1
51 145 0612 001 | N> RFAYHxAhF7 METAL, handle 1
6 | 9BT 1011 003 | Kb M10 =110 ¢| BOLT MIOx110¢| 2
7 | ONT 1000 003 | +v b M10 NUT M10 2
8| 9FW1000 003 | e ZHH A M10 WASHER, plain  MI10 2
9| 9SW1000 003 | /sRx¥H % M10 WASHER, spring M10 2
10 | 145 0613 000 | N> RaAss— A COVER,handle A 1
11| 9CR 0601 253 | DF~aAI(LF832VF)MEx 122 SCREW D M6x12 ¢ 2
12 | 144 2851 000 | ¥4 HRExa—F CODE, stop 1
13 | M8I12311 000 | RA wFFprs— COVER, switch 1
14| MB12312 000 | A/x—=HRUVEHE TS /Y FLANGE, cover 1
15 | FR63048 A ANV TFZAVF SWITCH, stop 1
16 | 124 0618 000 | N> Ra=F) GRIP 2
17 | 145 0616 000 | ¥awv¥FFavtf VA v— WIRE 1
18 | 143 0653 001 | N> KraFAEY PIN 1
19 | M400429 000 | 27 A ¥rawiik SPRING 1
20 [ EI1 2224 000 | 75 wFLos— LEVER, clutch 1
21| 9CV 1500 001 | a>~~yZA~JL bk CV-150 BELT, convex  CV-150 3
22 | 145 0614 000 | N> KA h/i— B COVER, handle B 1
23| 9CD 0801 613 | Dwr¥5axy M8x16¢ | SCREW & M8 x 16 ¢ 1

24 | 9FW0B00 023 | 74 =waUvi¥— M8 WASHER, finish M8 1 }
25| 9CD 0601 213 |Der¥>a%>  MBEx12¢ |SCREW @ M6x12¢ 2
26 | OFW0600 023 | 74 =wv>aUvv— M6 WASHER, finish M6 2
27 | 145 0615 000 | N> Bavli—3H4 SUPPORT, handle cover 1
28 | 128 0412 000 | Zv—LA 55— A COLLAR, flame A I
29 | 9BT 0813 503 | A b M§x135¢ | BOLT M8x135¢ 1
30 | ONKO0800 053 | spHVFFw b M8 NUT M8 1
31| 143 0856 001 | >3 iis—H LEVER, tension 1
32 | 103 1012 000 | Z¥H AR WASHER, plain 1
33 | 9ST 0201 503 | "V ¥ $2x15¢ | PIN, split $2x15¢ 1
34 | 143 0862 001 | 25— COLLAR 1
35 | 9BT 0806 503 | An b M8x65¢ | BOLT M8 x 65 ¢ 1
36 | ONKO0800 053 | /spx¥VFFv b M8 NUT M8 1
37 | 145 0819 001 | F>>¥a>»T4v— WIRE, tension 1
38 | ONT0600 003 | v |k M6 NUT M6 1
39 | ONP 0600 003 | F4wFw b M6 NUT, nylon M6 1
40 | 145 0820 000 | B4 RIS VF U4 P— WIRE, side clutch 2




H.

NV RV Oy O=Ibb\—Ef%
HKNDLE & CONTROL LEVER GROUP

MPC6DS - 6S

NFIV - O FO-=-IbUIN—PB3{%

- HANDLEGCONTROL LEVER GROUP MPC6DS - 6S
REEE | 2-F &% ® & & wR| W %
No. CODE No. PARTS NAME QTY REMARKS
41| 145 0821 000 | KTFa—v 05| TuBE I
£ E231122 040 | avEL— ASSY ~009 LEVER, combi ASSYY 1
43 | EI13 1149 010 | 25 v F1ss— ASSY El4~éee] LEVER, clutch ASSY 1
4| MOB1016 000 | eSTavry TR I py 2
45| 9ST 0151 503 | 7Y ¥ $15x15¢ | PIN, split 15x15¢| 2
46 | 145 1151 000 | Amy hATAY—  ASIHSoo| | WIRE, slottle 1
47| MB6O7I7 000 | ¥ YEave—2 MARK 1
18 | 8MAOOZ7 000 | 74 vHAe—2 MARK 1
19| 8MAODD7 000 | 25y FLr—Fav4v—r | MARK I
50 | MB810619 000 | S22y Fe—2 MARK 1
51 | 8MAOI4 000 | Sx A4 MARK 1 |6Ds
51 | 8MAOAIS 000 | /4> MARK 1 |6s
52 | 8MAOO26 000 | LoS—V B ¥e—2z MARK I
53 | M812215 000 | kLS avEs v—2 MARK 1




NEN-avkE0

— v N—B%k

HANDLE&CONTROL LEVER

GROUP

MPC5S

~ 9

N EW -3 O-IWLI\—B3f%

« HANDLE&CONTROL LEVER GROUP MPC5S
RiEE | a—F #S &R i # i HE w &
No. CODE No. PARTS NAME QTY REMARKS
I- 1| 145 3611 001 | N> FARL S PIPE, handle 1
2 | 9BT 1013 003 | R b M10x 130 £ BOLT MIOx130¢| 1
3| ONP1000 043 |FAaFw b M10 NUT, nylon M10 1
4| 9FW1000 003 | ¥ U % M10 WASHER, plain M10 1
51 145 0612 001 | N> RAYYTHF METAL, handle 1
6 | 9BT 1011 003 | HN b M10x110¢| BOLT M10x110¢| 2
7 | ONT1000 003 |+ b MI10 NUT M10 2
8| 9FWI000 003 | e ZHH X Mi0 WASHER, plain M10 2
9 | 9SW1000 003 | /<HFHH % M10 WASHER, spring M10 2
10 | 145.0613 000 | N>y R i— A COVER handle A 1
11 | 9CR 0601 253 | DF<2F (LT3 YFIMEx12¢| SCREW D M6x12¢ | 2
12 | 144 2851 000 | A ¥ FRE>a—F CORD, stop 1
13 | M812311 000 | AA wFAis— COVER, switch 1
14| M812312 000 | Ax— MYV TSP FLANGE, cover 1
15| FR63048 A | APV T AL v F SWITCH, stop
16 | 145 3616 000 | ¥z vy Favtf U4 P— WIRE 1
17 | 143 0653 001 | N> FraFAf Ly PIN 1
18 | M40 0429 000 | 254 ¥>auisk SPRING 1
19 | EI1 2224 000 | Z 5 wFLii— LEVER, clutch 1
20| 9CV 1500 001 | a~_wZ A~V CV-150 BELT,convex  CV-150 3
21 | 145 0614 000 | N> FwHirs— B COVER, handle B 1
22 | 9CD 0801 613 | Der¥yS5azxy M8x16¢ | SCREW & M8 x 16 ¢ 1
23 | 9FW0800 023 | 74 =27 v v+—M$ WASHER, finish M8 1
24 | 9CD 0601 213 | Dwr¥Faxy M6x12¢ | SCREW @ M6x12 ¢ 2
25 | 9FW0600 023 | 74 =2 T v +—Mb WASHER, finish M6 2
26 | 145 0615 000 | N> RvAan—HHx SUPPORT, handle cover 1
27 | 128 0412 000 | Zv—LH5— A COLLAR, flame A 1
28 | 9BT 0813 503 | A" b M8x135¢ | BOLT M8 x135¢ 1
29 | NK 0800 053 | /sx¥VFFw b M8 NUT M8 1
30 | 145 3818 000 | F>>aUAv— WIRE, tension 1
31 | INTO0600 003 | ¥ b M6 NUT M6 1
32| 145 3819 000 | A F2Z2SVYFIAV— WIRE, side clutch 2
33| 145 0821 000 | ATFa—7 TUBE 1
34 | EI3 1117 030 | Z 5w FLIs— LEVER, clutch 2
35| E32 4122 000 | Aaw hbos— LEVER, slottle 1
36 | MO8 1016 000 | ST A< PIN 2
37 | 9ST 0161 503 | 7V ¢ 1.6 %15 £ | PIN, split olb6x15¢| 2
38 | 145 3951 000 | Aay AT A ¥— WIRE, slottle 1
39 | 145 3817 000 | F>ravis— LEVER, tension 1
40 | 9BT 0601 074 | uvAZ7+ VY% PARY M6x10£ | SCREW M6 %10 ¢ 1




NV BV - Oy FO—IbLI—RR
HANDLES&CONTROL LEVER GROUP

MPC5S

N\ FIV - 3Oy O-IbLN\—BE

. HANDLES&CONTROL LEVER GROUP MPC5S

Rit&s | a—F &% i i £ i B W &

No. CODE No. PARTS NAME QTY REMARKS
41 | M08 1016 000 | kT &2E PIN 1
42 | 9FWO0600 003 | k¥ H % M6 WASHER, plain M6 1
43 | 9ST 0150 153 | YU E¥ > ¢ 15x15 ¢ | PIN, split $15x15¢| 1
44 | M860717 000 | 7V Favuve—7 MARK 1
45 | 8MA0027 000 | 74 > RA~>—7 MARK 1
46 | 8MAQ007 000 | ZovFo—2F U ~>—7 MARK 1
47 | M810619 000 | 225 vFe—2 MARK 1
48 | 8MAO0416 000 | > XA N MARK 1

_40_



J.

O—% Y —BiF
ROTARY GROUP

_- MPCBDS

O—45"1) —E8{%

. ROTARY GROUP MPCEDS
RiES | O—F BB % & & WE| W =
No. CODE No. PARTS NAME QTY REMARKS
1| 145 1120 001 | aw oy R HOLDER R 1
2| 145 1121 001 | 3w iy L HOLDER L 1
3| MBI11I6 000 | ¥ +o 2 ¥ (1) PIN 2
4| 9RP 1023 003_| R > 610 R PIN 610 2
5| 145 1117 00§°[ #&v 2 R EDGE R &)
6| 145 1118 0082| 2V 2 L _EDGE L 6
7| 145 2933 000 | FAR e BOLT 12
8| ONT1000 003 | v b Y& NUT 12
9 | 9SWI000 003 | /S % 3 WASHER, spring 12
10 | 145 1113 000 | ~>v>F2wr w R EDGE L 1
11| 145 1114 000 | ~>v>F%VYA R L- EDGE R 1
12 | 145 1115 000 | +&>Y 2 LR EDGE L 2
13 | 145 1116 000 | F&w 2 KL EDGE R 2
14 | 145 2933 000 | Ak BOLT 6
15 | ONT1000 003 | Fv k NUT 6
16 | 9SW1000 003 | /443 WASHER, spring 6
17 | 145 1111 001 | F¥2F>nvy HOLDER, reverse 2
s € 2545 - 1l °f
(3| 9082545 o8| A41vz -V T =
19 [9R S Jowo 00| AP0 7 5-30 =
20/90 3 28¢5 0BA| T ui3 -1V Sc 23458 “
K ¥
4t -1rb oso \XEHIRAILE HF) — 56
NS o
_ 53,
008 40520820 (BT HL) Tl 3- 11 e 184029
sHbsf) (W18 2 o Nezo HAY 5 U7 T
177 98 Wy B A0 %L @)
GELY,
453 L L2 No-?Oﬁ‘7—5’¢7‘18’0¥ Ay v Te2547 & |2 43
22, | No F0p-pos2-jo8>o 7 Tewogos28 | 240
(022, w[} )




Oo—4Y—Rfk

. ROTARY GROUP

MPC-55

MPC6S - 55

| MPC-58

K

O—451. —R3fk

« ROTARY GROUP MPCSS - 58
ALES | a-F &S 5 & &% HE| @ =
No. CODE No. PARTS NAME QTY REMARKS
K-1| 145 2031 000 | aww ooy R HOLDER R 1|6
1| 145 3931 000 | aw o>y R HOLDER R 158
2| 145 2932 000 | aw vy L HOLDER L 1|68
2| 1453932 000 | av oy L HOLDER L 1|58
3| MBLI116 000 | ¥+ o2 ¥ () PIN 2
4| 9RP 1023 003 |RE> $10 R PIN 610 2
5| 145 1117 00f%| + 4w 2 R EDGE R 7
6| 145 1118 0092 &V A L EDGE L 7
7| 145 2222 0092 *HYV A R EDGE R 1
8| 145 2223 00ps) *HYV A L EDGE L 1
9| 145 2933 000 | A b BOLT 16
10 | 9NT1000 003 | F b NUT 16
11| 9SW1000 003 | /394 WASHER, spring 16



L 51 TPRIF

. %QEV%%OUP TIRE GROUP
RiES | a—F BB 5 = % % wE | W 2
No. CODE No. PARTS NAME QTY REMARKS
L- 1| 145 1153 000 | &1 ¥ASSY 3507 R |TIRE ASSY 3507 R | 1|
2| 145 1154 000 | &4 FASSY 3507 L |TIRE ASSY 3507 L | 1
3| 145 1153 010 | &A= 300-7 A | WHEEL 300-7 A | 2
4| 145 1153 040 | A4 —i 300-7 B | WHEEL 3007 B | 2
5| MBL11I6 000 | S v Z Y UM PIN, axle 2
6| 9RP 1023 003 |R¥> 410 R PIN 410 2
7| 9BT 0801 603 | Ak M8x16¢ |BOLT M8x16¢ | 8
8 | ONKO0S0O 053 | /¢ #Y%Fv b M8 NUT M8 8
s )
f\of .



M.

'3

(IESRBER

ACCESSORY PARTS GROUP

)

1JE SRR

- ACCESSORY PARTS GROUP

AlEE | a—-k &% = R % # i w =
No. CODE No. PARTS NAME QTY| REMARKS
M- 1| M404412 001 | BwZ 2LV F 17 LENCH, box 17 1

2| MB11116 000 | ¥¥v>Z¥> (M) PIN 2
3| 9RP 1023 003 |RE> 10 R PIN 10 2
4] 9TL 0500 012 |mwhrv+ LENCH 1
5| 145 1160 000 | &x>F P Y P VHA £V A4 ¥ a2 | MANUAL BOOK 1
6 Iryavy (IVEY) TOOL 1
7 DK A I3— DRAIVER © |
8 By T AR 19 (170 ) | SPANNER,box 19 (170¢)| 1
9 E AN ESY MANUAL BOOK, engine 1
—_ 48 —_




